HOWARL PRICE
TURF ETJI/IPMENT

18155 Edison Avenua « Chesterheld, Missouri 63005

TURF BLAZER

WALK BEHIND

Parts Manual

MODELS

WB32-12K
WB36-12K  WB4B-12K  WB52-14K
WB38-14K  WB4B-14K  WB52-14KE
WB36-14KE WB48-14KE WBS52-17KE

00476 10/94




INDEX

TRACTION UNIT DRIVE COMPONENTS oo e e

BRAKE/CLUTCH CONTROL LINKAGES ......iomeiiiiinniidisid i it

TRACTICN DRIVE/BLADE CONTROL LINKAGES .................

INSTRUMENT PANEL/HANDLEBAR ASSY, ...

ELECTRICAL SYSTEM

32" & 38" CUTTING UNIT ASSY. ooiiiciiiviians

487 & B27 CUTTING UNIT ASSY. i o iesesiose s e e srrasasves i

DEEALS:: ot s

GRASS CATCHER - ALUMINUM ...,

GRASSICATCHER = POLYESTER. Luniivnaninmiibmmmasimsitiomianin

1"

13

15

17

18




THACTIDN UNIT DHIUE BOMPO NENTS ftem Part# Qty. Description Itern Part # Qty. Description
. . 1 0182 1 Support Assy - Fuel Tank, 39 0%-331 1 Idler &sm - Top
2 0%-055 2 Belt - Traction Crive 40 09-100 &  Spacer - Pulley
3 08-033 1 Engine - Kawasaki 125HP (Recoil Start 41 09-De2 4 Fulley - Traction Drive
- 05-223 1 Engine - Kawasaki 14H P (Recaoil Star) 42 09-230 1 Support Bracket - Chain Idier
4 0%-205 1 Engine - Kawasak: 14 H P {Electric Start) 43 1822 1 Bolt 18" - 16 x 1 34"
- 03-224 1 Engine - Kawasak: 17 H P (Electne Start) 44 05078 2 Brake Drum
3 28180 1 Qrive Sprocket 45 04-009 1 FPulley - Transmission
B 08-01 1 Drive Shaft 46 2076 1 Set Screw 518" - 18 x 38"
7 o7y 1 Hey3HMB"x 114" a7 03141 1 Retapung Shp - 58
- 2074 2 Set Screw 104" - 20 « 8" i 43 1023 8 dolt 516" - 18 %1 142"
] Oz1i4 2 Retairing Ring I 48 2108 3 BoltBmm -1 25 x 25mm
10 0701 2 Bhimwasher 1"x 1 12" x 14 ga &0 0g9-ova 1 Idlar Pulley - Transmissicn Drive
— 1233 4s teedez  Shirmwasher 1" x 9 /2"« 18 ga B1 2012 2 (Grease Fitting
1 08182 4 Flangetts - Cross Bhaft Bearng 52 1202 i Lockwashar 38"
12 0&8-734 2 Bearing - Crose Shaft 53 1103 1 Haxnut 38" - 16
13 2070 5] Carrage Bolt 216" - 18 « 3r4° L 09-153 1 Belt Eude Assy
14 ng-g8y 2 Drive Pullay a5 1112 4 Locknut 378" - 15
15 201 2 Set Screw 5M1G6" - 18 « 102" 55 1855 1 Bolt 8mm -1 25 x 30mm
e 16 0o-088 A Elamant - O Eiller a7 08-155 1 Fuliey - Engine
17 09-358 1 Guard - Sprocket 1 1796 2 Seat Screw 38" -16x 1/2"
1E 1020 3 Boli 518" - 18« G | 1] 2094 1 Flatwasher - 10mm
15 122C = Flatwasher 144" B 1B 1 Bolt 10mm - 1 5 % 30mm
2 2038 b Bolt 316" - 18 » L4" | G 25056 1 Eelt - Engine to Transmission
21 J5-034 1 Transmission ! 62 08-003 1 Axle Assy 36" 48" & 52" Units)
22 1315 1 Woodruff Bey #9 3716" « 514" -— 08176 1 Axle Assy (32" Unit)
24 23 08189 1 Chain - #40 [ B3 0%-044 2 Wheel Assy (35" 48" & 52" Units)
1%-161 1 Master Link | — 0%-142 - Wheel wiBearings Only
24 0g-162 1 Bprockel - Transmission | - 03-145  —  Tire Only
25 1313 1 Key 11" x 2" | — 03-152 - Tube Only
{ﬁjﬁ . . 26 08-004 1 Frame - Engine — DE-170 2 Whesl Assy (327 Units)
] 27 1957 4 Batuad -16x1" — 08172 - Wheel wBeanings Only
28 111 & Lockaut BME8" - 18 9171 - Tire Cnly
; e ] 09148 4 VWheel Bearing — 09-173 - Tube Grily
; 20 1221 & Flatwasher 8/16" £id 09-137 1 Paper Element - Air Cleanar (1251 F
W, 34 1201 16 Lockwasher 5016" — 0B-226 1 Faper Elemant - Air Cleanar (14H P
L~ S iz 1213 4 Bolt 51" -418x1" — 09227 1 Paper Element - Air Cleaner (1TH P )
oty 332081 3 Locking Jam Mut 38 - 16 o — 101
/"T 24 08-32% 2 Sorocket - Chain |dler 202a 1 Foam Elemant - &ir Cleaner (125 HP |
d . 35 2197 1 "E"Ring — 11013
. ig 05332 1 Idier Arm - Battom | 21048 1 Foam Element - Air Cleanar 14 H P )
4% 3T 0%-432 2 Bushing = 11013-
3 08407 1 Torson Spring - Chan idler ' 2067 1 Foam Elemen - &ir Cleaner (17 H P )

® O |
e

FORWARD

1 Q0475 10084 2
00-476 10/94



00475 1094 3

BRAKE/CLUTCH CONTROL LINKAGES

FORWARD

i p

item Part # Qty. Description ltem Part# Oty Dascription
09-030 1 Linkage Cover- LH 27 09-200 2 Sleeva

- 08031 1 Linkage Caver - R H 28 09-181 2 Scraper Assy
2 05-048 4 Knob - Cover 29 2060 i Shouldar Bolt 368" « 344"
3 ds-013 2 Support Brace - 1dler an 09-020 1 Lever - Operator Prasence L H
4 11142 &  Locknut 3/8" - 16 — 09-018 Lever - Operater Presence R H
5 J2-151 2 Spring 3 09-083 2 Brake Band
5] %201 2 Tab- Spnng 1z 09-178 2 Spacer - Brake Band
7 2091 2 Lock Jam Mt 3/8° - 15 a3 08-071 2 Rod End
g8 2108 2 Nylon Jam Locknut 3/8" - 16 34 09-083 2 Handle - Clutch/Brake
g 4185 1 Lever - Traction Drive - L H Lower 15 1058 4 Bolt 378" - 18 x &8¢
— 0%-183 1 Lever - Trachon Crive - R H Lower G 09-186 1 Lever - Traction Drive L H Upper
10 05-06E 4 Idler Fulley - Traction — Do9-184 1 Lewver - Tracticn Dove R H Upper
1 2064 4 Pivet Bin - Link ar 1775 & Lecknut 10 - 32 Nylan

12 2075 G  Cotter Bin 332" = 142" 18 1405 2 Flatwasher 31"

13 13103 4 Link - Clutch Release 3o go-0sn 2 Spring

14 J3-018 4 Spacer Ah 08-113 2 Roll Pin 5M&" x 1"

i3 13-057 4 Grease Firting - Straight 9 1110 2 Leckmat 1497 - 20

16 1221 g Flatwasher /16" 4z 08-08¢  F Rod Assy

i7 1507 5 Bolt3g -16=2 a3 08-111 4 MNylen Bushing - 1447

18 J8-1B7 2 Link - Brake Rod 44 08-092 7 Link Fin

E| 102 &  Hexnut 516" - 18 ah a8-120 2 Clewis Assy
20 pg-1pz2 2 Rod End - Threaded 45 1220 2 Flatwasher 1/4"
r 1213 2 Bolt 516" -18% 1" 47 Qe-2831 2 Control Rod - Clutch/Braks
22 09-1 Z Rod End - Threaded 44 2063 2 Machine Screws 174" . 20 % 2" Phillips Head
23 Da-08 4 Rug Pin &/18” 44 J8-112 2 Piviat Pin - Lever
24 09-188 1 Lever Assy - Right Brake a0 05117 1 Mewtral Lock Lever - £ H
— 09188 1 Lever Assy. - Left Brake — ag-116 1 Meutral Lock Lever - = H
25 1781 Z  Machine Scraw 10- 32 x 34" Phillips Head a1 08110 2 Washer - Spring
25 29198 2 Bushing

00475 10/94 4



TRACTION DRIVE/BLADE CONTROL LINKAGES |

Item Qty. Description Item Part # Qty. Description

1 09-0v7 1 Grip - Blade Contral 22 1022 2 Bolt 5M16" - 18 =1 14"
2 09-046 1 Control Lever - Blade 23 Da-503 k| Control Link - Transmission
3 1112 4 Locknut 38 - 16 24 ng9-goy 2 Gpring
f___v,'-E! 4 1340 1 Bolt 3/8" - 16 x 3 1/4” 280 1873 1 Bolt 38" - 16 =2 1W2"
{2 5 2054 4 Fin - Rod End 516" 26 1221 =] rlatwasher 5/16"
e 6 04-pE2 4 Rue pin 26" v 2002 1 Jam Mut 576" - 24 (R H Thread)
T (18-148 4 Clews 516" - 24 x 2 104" [ 28 2058 2 Baolt 5187 - 1B = 34" (Sell Tagping)
a 05-281 1 Upper Control Rod - Blade [ 29 Q8-084 1 Rad End
3 0B-040 i Control Lever - Blade a0 00-125 i Bracket Assy - Transmissan
10 00-504 1 Leswer Contrel Road - Hlade 31 09-085 | Link Rcd
11 1122 4 Hexnut D6 - 24 az 0e-034 1 Transrmiseion
12 08-330 1 Support Bracket - [dler Sprocket 33 09-025 1 Lever - Transmission Sontrol
13 1020 2 Balt 346" - 18 & 353" a4 1213 T Bolt 16" - 18 % 1"
14 1018 2 Balt1/4"- 20«12 L] 09-138  * SHuppor Assy - Linkage
15 2072 1 Balt /8" - 16 » 2 34" (Full Thread) 36 Dg-geo 2 Bushing
= 1716 1 Balt 1/4" - 28 » 3/4" T 09-041 i Shaft Assy - Linkage
17 09-095 1 Control Handle - Transmission 35 [49-156 1 Control Lewer - Transmissmn
13 08-229 i rnck 39 1201 b Lockwasher 515"
T 1111 & Locknut 516" - 18 41 1220 1 ~larsasher - 174"
= 2 058-143 2 Fod End - Transmission Link 41 049-085 1 Rod End (L H Thread)
| I_.-1 21 09-124 3 2 Jam Mut B8 24 (L H Thread)

P
L=

Spacer ‘ 2 2048
|
|

rd

FORWARD

00-4T5 10794 5 00475 101534 B



FUEL SYSTEM

FORWARD

ltem Part#  (Oty. Description ltem Part#  Qty. Description
1 05-132 Strap - Fuel Tank B Da-82 Hose Clamp 17270 0
2 0e-047 Fuel Cap/Gauge 8 2087 Hoss Clamp 172" 0D

I
3 00-001 Fuel Tank 10 N3-705 Fuel Hose - 14" 1D (M25HP - 147

(12 E17HP - 187
4 1781 Machine Screw 10 - 32 x 38" Phillips Head
11 18-051 Fuel Filter - Inling

o 1736 Machine Screw 10 - 32 x 172" Phillips Head

| 17 1775 Locknut 10 - 32
f 08-182 Support Assy [
¥ Q6-050 shut Off Valve - Fuel

00475 10/54 T

INSTRUMENT PANEL/HANDLEBAR ASSY.

rd

FORWARD

ltem Part# Gty Description ltem Part#  Qty. Description
1 DR-1Z 1 Panel - Instrument (Recoil Start) T 03-078 2 Gnp- Handle Bar
- 05-211 1 Fanel - Instrurment (Electric Start) B 1857 i Baolt 3/8" - 16 ¢ 1"
2 1781 2 Macting Screw 10 - 32 x 39 Phillips Head ] 1202 4 |Loakwasher 38"
5208 1 Knob - Throttle 10 1103 4 Hex Mut 318" - 16
4 9-074 1 Cable Assy wilnob 11 2067 4 Machine Screw 518 - 18 % 142" Phillips Head
5 1594 z External Lockwashar Mut 10 - 32
2] (1-27g 1 Handls Assy

00-375 10:/94 B



D475 10794 9

ELECTRICAL SYSTEM

FORWARD

item Part# Qty. Description Item Part# Qty. Description
1* 09-243 i Regulator 227 D213 ¢ Cover Assy - Battery
ig 1004 i Bolt 1/4" - 20 x 1 1/4" Py 1720 2 Wing Mut 147 - 20
e 1003 i Baolt 1/4" - 20 x 1" 24 D918 2 Rod - Battery Hold Down
4% 1110 3 Locknut 1/4" - 20 25" 09-220 1 Support Ascy - Battery
g 1200 1 Lockwasher 1/4" 26" 1020 f Bolt 516" - 18 « 3/4"
6" 1101 1 Hexnut 1747 - 20 arr 120 3 Lockwasher 518"
7 Q4057 1 Switch - Meutral Start 28 17TS 2 Locknut 10 - 32
a8 %059 1 Control "MﬂdME ) agw 00-209 1 Battery
g . THE. & BelbAatatatid 30* 5147 1 Cable- Battery To Ground
1? gg‘ggg A Eaﬁ;rscafch 31* 09242 1  Cable - Battery To Starter
- a i ,,
= 5 0 1 Flatwasher - 1/4
12 2058 6  Phillps Screw #12x 172" Self Tap T I o Rt
13 5148 1 Ignition Key = 1R e - N
14 1806 1 Hew Mut 5/A" - 32 b A B 2  Machine Screw 10- 32 x 34" Phillips Head
15 1798 1 Starwasher - 5/8" Internal as* 0447 2 Clamp
16 02-268 1 Switch - Ignition IE*™  09.103 1 Harness Assy - Complete Kawasaki
17* 5122 1 Hourmeter (Recoil Start)
18*  02-014 1 Mounting Bracket - Hourmeter —* 08207 1 HMarness Assy. - C?mulete Kawasaki
19 1924 1 Starwasher #10 {electnc Start)
20% 2045 1 Hex MNut 10 -24 7Y o0e301 1 "JClp
21*  02-390 1 Ground Wire - Hourmeter 38" 03705 1 FuelHose - 14" 1D [117)
g~ 2067 1 Hose Clamp - 172" 0 0.
40 1410 1 Locknut 1647 - 20

=

Electrnic Start Only
* Recol Start Only

d0-475 10/94 1 u




32" & 36" CUTTING UNIT ASSY.

g, = 5 - o "-'-'.'.-_-_._ ] I.":.
o 23 Sk e
N, @30 9:4 R "
= - ]
K 1

ol B e

A~

FORWARD

0f-275 1bs 1 1

tem Part#  Qty. Description [tem Fart#  Qty. Description
1 Qo177 1 Deck Hood {32 Deck) 33 1020 10 Bolt 9ME6" - 18 x 24"
- 05%-088 1 Deck Hood (38" Deck) 34 0&%-280 2 Caster Arm
2 0o-164 1 Deck Pan (32" Deck) 35 4118 4 Spacer 1"
= 08-452 1 Deck Pan (36" Deck) 36 41147 2 Spacer 172"
3 8-135 1 Chure Asgy (32" Deck) av 1408 4 Fiaresasher 1"
— 08-353 1 Chute Assy. (36" Deck) 28 05-399 1 Baffle - Left
4 Or-31% 3 Hnob - Deck Hood 39 04-405 4 Bushing - Flastic
a3 2026 3 Retaining Clip 4 1822 1 Boft 348" - 16 x 1 34"
6 00-083 1 \Weatherstripping (32" Deck - 42") 41 0T-016 2 Klick Pin
136" Deck - 47" &z 1113 2 Locknut 578" - 11
T 1807 1 Bolt 38" - 16 x 2" 43 0R-008 2 Caster Yoke Assy.
a 1221 15  Flatwasher 5187 44 1068 2 Axle Bolt A" - 11 x5 12" Gr 5
9 09-065 1 Pulley - Idler 45 07-188 2 Caster Wheel Assy 9-3 60 x 4"
10 1500 2 GGrease Fitting - Straight - Or-188 - Wheel Only
11 1731 4 Halfnut 1" - 14 — o7-180 - Tire anly
12 1207 4  Lockwasher 17 — 08-124 —  Tube Only
13 09-050 2 Pulley - Single Groove — 08-125 - Beanng Kit
14 2076 2  Set Screw 50187 - 18 x 3/8° 46 1501 2 Grease Fitting
15 09-082 2 Spacer - Blade Pulley 47 g9-0B0 1 Fulley - Belt Tightener
16 09-017 4 Bearing - Blade Shaft 48 1112 5 Lecknut 3/8" - 16
17 0g-003 2 Blade Adapter 49 0g-0Bd4 1 Fod End (R H Thread)
148 08-D141 2 Blade Shaft S0 09-504 1 Control Red - Blade {Lower)
14 1310 2 Kay 174" x 17 51 1122 1 Heax Mut 518" - 24
20 1347 2 Fey 174" x 38" 52 0g-DE2 1 Fue Pin BHa”
21 08-018 2 Blade Hub Only 53 2064 1 Pin - Rod End 5167
— 08136 - Blade Hub w/Shafi & Bearing o4 05148 1 Clevis 5ME8" - 24 x 2 1/4"
2Z 08-158 2 Blade (32" Deck) &5 1213 2 Balt 5H6" - 18 % 17
—_ 08-157 2 Blade (35" Deck) o6 08085 1 Rod End (L.H. Thread)
23 1201 15 Lockwasher 5/16" a7 a8-115 4 Retaining Ring - 3/4"
24 1102 14 Hex Mul 516" - 18 54 1232 4 Machine Bushing 374" x 1 104" {18 ga )
25  [0B-162 1  Bolt - Blade Drive (22" Deck) — 1234 sheedes Machine Bushing 344" x 1 114" (10 ga |
— 09081 1  Eolt-Elade Drive (36" Deck) 55 09026 1 Lever Assy - Dlade Dnive (Right)
26 18957 11 Bolt 38" - 18 x 1" &0 2092 1 Jam Mut 5M16" - 24 (R.H Thread)
27 2078 E  Flatwasher 39" Hardened g1 La-0xs 1 Lever Assy. - Blade Drive {Laft)
28 1131 1 Hex Mut 1/4" - 20 B2 D4-483 2 Bushing - Plastic
28 10400 1 Baolt 144" - 20 x 3447 g3 [a-0BE 1 Link - Turnbuckle
a0 2168 12 Bolt 516" -18x1" &r 8 54 2045 1 Jam MNut SME" - 24 (L H Thread]
31 0g-438 1 Baffle - Right 65 2070 2 Camage Bolt 518" - 16 x 34"
32 1111 L¥] Locknut SME" - 18

00-475 10/54 1 2



an-473 10194 1 3

48" & 52" CUTTING UNIT ASSY.

&

FORWARD

Item Part#  Qty. Description ltem Part#  Qty. Description
1 09.007 1 Deck Hocd (48" Deck) 41 or-16 2 Klick Fin
£ 0a-222 1 Deck Hood (52 Deck) 42 1113 Z2 Locknut S/E” - 11
2 0g9-453 1 Deck Pan Assy. (4B" Deck} 43 0e-006 2 Caster Yoke Assy
- 09-454 1 Deck Pan Assy. {52 Deck) 44 1068 2  AxeBot&B -11x51/2"Gr 5
3 09-354 1 Chute Assy. (48" Deck) 45 Or-188 2 Caster Wheel Assy. §-350 x 4"
— 09-355 1 Chute Assy. (52" Deck) - o7-188 - Wheel Only
4 07-315 3 Knob - Deck Hood — 07-180  —  Tire Only
5 2026 3 Retaining Chp — 08-12¢  —  Tube Cnly
o] Q0-083 1 Weatherstrnip (48" Deck - 427} = 08125 — Bearing Kit
(52" Deck - 48") 46 1301 2 Grease Fitting

T 1507 1 Bolt /8" -16x 2" a7 o7-138 1 Roiller (52* Deck Only)
B 1221 20 Flateasher 516" 48 1112 B Locknut 3/8" - 16
g 0g-0Ea 2 Pulley - dier 49 2124 1 Balt 142" - 13 » 11" (62" Deck Only)
10 1500 3 Grease Fifting - Straight &0 09-504 1 Lower Control Rod - Blade
11 1731 & Jam Mut 17 - 14 51 1122 1 Hexnut 516" - 24
12 1207 & Lockwasher 1" 52 09-082 4 Rue Pin 5187
13 Q&-030 2 Fulley - Cruter (Single Groove) 53 2064 1 Pin - Red End 50167
14 2076 3 Set Screw 516" - 18 x 318" 54 05-148 1 Clevis 516" - 24 » 2 1/4"
1% 08092 2 Spacer ] 1213 2  Boltdng" -18wx1"
16 08-017 & Bearing - Blade Shaft a5 05-085 1 Rod End [L.H. Thread|
17 08-005 3 Elade Adaptor a7 08113 & Retaimng Ring - 3/4"
18 08-011 3 Elade Shaft 84 1232 3 Machine Bushing 3/4" x 1 1/47 (18 qa }
1% 1310 1 Key 1 x 1t -— 1234 apneeaes Machine Bushing 3/4" = 1 144" (10 ga )
20 1317 3 Key 1/4" » 378" 54 as-053 1 Belt - Blade fo Blade (48" Dack)
21 08-018 -  Blade Hub Only —_ 0e-215 1 Belt - Blade to Blade (52" Deck}
= 08-136 3 Blade Hub w'Bsaring & Shaft 63  08-080 1 Pulley - Belt Tightener
22 09-156 3 Blade (48" Deck) 61 00025 1 Lever Aggy - Blade Drve |Leaft)

- 09157 3 Elade (52" Unit) 2 0q-4G3 3 Bushing - Plastic
23 1201 22 Lockwasher 5016 53 09035 1 Rod - Beit Tightener
249 1102 27 Hex Mut 2167 - 18 54 48-038 1 Idler &rm - R
25 09-084 1 Balt - Engine o Blade (48 Deock) G5 2048 1 Jam Mut 548" - 24 (L H Thread)

- 09-214 1 Belt - Engine to Blade {527 Dack) (5] Jp-0as 1 Link - Turnbuckle
28 1857 11 Boll 38 -16x 1" 57 2092 1 Jam Mut 518" - 24 (R H Thread)
2 2079 &  Flatwasher 318" Hardened GR 09-084 1 Rod End (R.H Thread)
Z8 1101 1 Hex Mut 154" - 20 (2t 08-204 1 Suppon Assy - Roller (52 Unit Cnly)
20 1000 1 Balt 1447 - 20 2 Si 70 1822 1 Bolt 3/8° - 16 x 1 3/4"
a0 2168 19 Bolt&dMe" -18x1"Gr 8 1 09-354 1 Baffle - Left (48" & 23" Deck)
31 1747 1 Lecknut 172" %13 72 09-3g0 9 Baffie - Center (48" Deck)
2 111 14 Locknut 516" - 18 — 03-3589 1 Baffie - Center (927 Deck|
23 1320 13 Bolt 516" - 18 x 314" T3 0a-342 1 Baffle - Right {48" Deck)
34 05-280 2 Caster Arm — 09-400 1 Baffie - Right (52" Dack)
35 4118 4 Spacer - 1" T 09-463 1 Baffle - Front Left Corner (48" Deck )
36 4117 2 Spacer - 1/2" —_ 03-241 1 Baffle - Frant Left Corner (52" Deck)
ar 1408 4 Flatwasher 1" 7a 2070 o Carnage Bolt 816" - 18 » 319"
38 0s-026 1 Lever Assy - Blade Drive (Right) TE 2075 1 Cotter Fin 3132 x 112"
38 04406 4 Bushing - Plastic [ 1110 1 Locknut 104" - 20
40 47135 1 Raller Shaft {52 Deck Only) 7a 05-043 1 Pulley - Center {Double Groove)

DD-47E 10184 1 4



DO-476 1034 1 5

DECALS

FORWARD

Item Part# CQty. Description ltem Part#  Qty. Description

1 00-125 Decal - Contrel Panel {Recoil) 8 7013 1 Crecal - 48"

- 00543 1 Decal - Contrel Panel |Electnic Start} - Da-a600 - Cecal - "22"

z 7038 1 Decal - "HFTE Logo 5 7018 2  Decal - "O3HA Guards”

3 an-126 1 Decal - "Refust Caution” 10 00-127 1 Deeai - "Caution Rotating Blades”
4 op-024 1 Clear Vinyl Qverlay 11 a0-057 1 Decal - "Blade Nut Torgque®

5 T03% 1 Cecal - "Turf Blazar" 12 Q077 A Decal - ~32"

B 00-054 3 Decal - "Hands & Feet” — 00135 1 Cecal - "35"

T 003 i Decal - "Commeraial”

oo47s 10iss 16



GRASS CATCHER - ALUMINUM

36"/ 48" 52" Complete Grass Catcher Assy. # 09-483

item Part # Qty. Description [tem Part & Qty. Description

1 09-428 1 Grass Catcher 10 1778 i Locknut 10 - 32 EBMA

2 09-419 3 Handle - Grass Catcher 11 1738 2 Maching Sorew 10 - 32 x 112" Fhillios
3 09-473 1 Cateh 12 09-412 1 Door - Grass Catcher

4 05-460 1 Strike 13 13220 3 Solt 38" - 16 = 34”

3 0&-4249 1 Mount Bracket - Grass Catcher 14 1322 6  Flatwasher 358"

g 08425 1 Mount Bracket - Deck 15 1811 1 Lockrdr 387 - 1S

v 1022 O Boll 56" - 18 x 34" 15 1778 2 Pop Rwvet 108" x 147

i 1229 1% Flatwasher 5/15" 17 38 1 Decal - Logeo

o 111 | Lockaut 596" - 18

00-475 10184 1 7

48" & 52" Complete Grass Catcher Assy. # 09-458
36" Complete Grass Catcher Assy. # 09-462
32" Complete Grass Catcher Assy. # 09-472

GRASS CATCHER - POLYESTER

Item Part # Qty. Dascription Item Part # Qty. Description
1 09-364 A Rod Assy - Top L 1040 4 Bolt 1447 - 20 x 3/4”
Z 0g-388 1 Fod Assy - Inside 10 1220 3 Flatwasher 144"
3 09-396 1  Rod Assy - Rear 11 1110 15 Locknut 174" - 20
4 04-395 1 Rod Assy - Front 12 1016 11 Bolt 14" - 20 x 172"
5 08397 1 Backplate Assy (48" & 52") 13 1775 4  Locknut 10-32
— 38-481 1 Backplate Assy {36") 14 08-118 1 Front Latzh
- 08-470 1 Backplate Assy [327) 15 2078 4 Wave Washer #10 - 32
6 09-455 1 Support Assy - Backplate 16 1738 4 Bolt 10 - 32 Machine Screw
(36", 48" 52"
17 4104 1 Hairpin Chp
= 09-471 1 Support Assy - Backplate {32")
18 09-119 9 Rear Latch
7 NO-383 1 Grass Bag Assy
B 08-131 2 Handle

o475 104 18





